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No./ Document number
697398

Cdadigo cliente/ Customer ID

Peadido No./ Sales order

Orden de compra/ Purchase order

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial Ireatment, Qiled, Stenciled etc
4. RB: Rockwell B

2. LE: Limite elstico / YP: Yiel Point
5 LY/LL Limite Inferior / Lower Limit

1269 130920 OC 7975
Cliente/ Customer Remision/ Delivery
- PLESA CIA _ 697399
AV. VALLE DE LAS ALAMEDAS #66-O COL. SAN FRANCISCO CHILPAN
TULTITLAN ‘
MX
54940
Medio de Transporte/ Means of transportation
Triple eje con susp. de a
Descripcién de mercaderias/ Goods description
ROLLO FRIO TENSIONIVELADO
Datos Generales / General Data
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length CapalThickness
id. Coating Thickness mm
{in
kg Ib in mm m ft oz/ft2 g/m2
1334997AK BB9A0163 NIA 8185 18068 0.9/0.0354 36.06 916 NFA N/A N/A N/A
v
: Datos Generales / General Data
No. Rallo/Coil § Colada/Heat TS/ST (1) | No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality
. Norm
1334997AK BBYAG163 N/A ROLLO FRIO TENSIONIVELADOSAE J40311006 SAE J403 1006

3. RT: Resistencia a la tensidn / TS: Tensile Strenght
8. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

NIA

CLIID#

Certificamos que el material aqui descrito ha sido Inspeccionado y ensayado per personal avtodizado independiente del area

e manufactura con resultados satisfactonos en concorgancia con ta norma arriba descrila

We here certify that the material described in here has been testad and inspected by authonized personal indpendent from
the manutacturing depariment wittr salistactory results in gocordance with requirements of the above spegificats

pecification

Firma / Signature

Jie

Ing. Antonio Mani
Ternium Labs
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Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ c Mn P ] Al Si Cu Ni Cr Mo Chb Ti B N
id. Heat
1334997AK | BBOAD163 | 0.053 | 0.288 | 0.013 | 0.017 | 0.048 | 0.011 | 0.006 | 0.006 0.011 | 0.001 | 0.002 | 0.003 0 0.004

Notas / Notes:

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Olled, Stenciled,etc 2. LE: Limite elastico / YP: Yield Point 3 RT: Resistencia a la tensidn / TS: Tensile Strenght
5. LILL Limite infetior / Lower Limit 6. LS/UL. Limite Superior { Upper Limit .

4. RB: Rockwell B
ClL/HD#

Observaciones / Comments

NIA
Firma / Signature

Cemﬁcarnos que el matenat aqul descnto ha sido insp y por p izad pendi del drea - ’
on rics en concordancia con 1a norma ariba descrta , 7/,7

der
We hare uertrfy lhal the malerlal deswbed in here has been lested and inspected by authorized personal lpdpendem from

y fesults in d with requi of the above
. Ing. Antonio Mani
Ternium Labs
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